

■ 腎がん

治療名	薬剤 (略号)	用量	投与時間	投与日	13-7期間
Ipi+Nivo	ニボルマブ (Nivo)	240mg/body	30分	d1	21日
	イピリムマブ (Ipi)	1mg/kg	30分	d1	
Nivo (維持)	ニボルマブ (Nivo)	240mg/body	30分	d1	14日
Nivo (倍量・維持)	ニボルマブ (Nivo)	480mg/body	30分	d1	28日
Pembro (術後補助)	ペムブロマブ (Pembro)	200mg/body	30分	d1	21日
Pembro (倍量・術後補助)	ペムブロマブ (Pembro)	400mg/body	30分	d1	42日
Nivo+Cabozantinib	ニボルマブ (Nivo)	240mg/body	30分	d1	14日
	カボザンチンブ (Cabozantinib)	40mg/日	1日1回 空腹時	連日	
Nivo (倍量) +Cabozantinib	ニボルマブ (Nivo)	480mg/body	30分	d1	28日
	カボザンチンブ (Cabozantinib)	40mg/日	1日1回 空腹時	連日	
Pembro+Axitinib	ペムブロマブ (Pembro)	200mg/body	30分	d1	21日
	アキチンブ (Axitinib)	10-20mg/日	1日2回	連日	
Pembro (倍量) +Axitinib	ペムブロマブ (Pembro)	400mg/body	30分	d1	42日
	アキチンブ (Axitinib)	10-20mg/日	1日2回	連日	
Pembro+Lenvatinib	ペムブロマブ (Pembro)	200mg/body	30分	d1	21日
	レンバチンブ (Lenvatinib)	20mg/日	1日1回	連日	
Pembro (倍量) +Lenvatinib	ペムブロマブ (Pembro)	400mg/body	30分	d1	42日
	レンバチンブ (Lenvatinib)	20mg/日	1日1回	連日	
Avelumab+Axitinib	アベルマブ (Ave)	10mg/kg	60分	d1	14日
	アキチンブ (Axitinib)	10-20mg/日	1日2回	連日	
Cabozantinib	カボザンチンブ (Cabozantinib)	60mg/日	1日1回 空腹時	連日	-
Axitinib	アキチンブ (Axitinib)	10-20mg/日	1日2回	連日	-
Sunitinib	スニチンブ (Sunitinib)	50mg/日	1日1回	d1-28	42日
Pazopanib	パゾパニブ (Pazopanib)	800mg/日	1日1回 空腹時	連日	-
Sorafenib	ソラフェニブ (Sorafenib)	800mg/日	1日2回	連日	-
Everolimus	エボルリムス (Everolimus)	10mg/日	1日1回	連日	-